
water

Article

Distribution and Removal of Nonylphenol
Ethoxylates and Nonylphenol from Textile
Wastewater—A Comparison of a Cotton and a
Synthetic Fiber Factory in Vietnam

Hien Ho 1 and Tsunemi Watanabe 1,2,*
1 Graduate School of Engineering, Kochi University of Technology, Tosayamada, Kami City, Kochi 782-8502,

Japan; thanhhien119.ho@gmail.com
2 School of Economics and Management, Kochi University of Technology, 2-22 Eikokuji, Kochi City,

Kochi 780-8515, Japan
* Correspondence: watanabe.tsunemi@kochi-tech.ac.jp; Tel.: +81-805-6662-2871

Academic Editor: Chedly Tizaoui
Received: 16 March 2017; Accepted: 20 May 2017; Published: 31 May 2017

Abstract: The textile industry is a significant source of nonyphenol and their ethoxylates, which
[...]
study are:



Water 2017, 9, 386 3 of 24

• To investigate the distribution and removal of NPEOs and NP across two typical textile wastewater
treatment processes.

• To assess the influence of hydraulic retention time (HRT), nitrifying conditions, solids retention
time (SRT), mixed liquor suspended solids (MLSS), and water temperature on the NPEO and
NP removal.

2. Treatment Processes and Factors Influencing Nonylphenol and Nonylphenol Ethoxylate Removal

In aqueous phase, NPEOs undergo biotransformation as a predominant process under aerobic
conditions [16,73–76], and partly under anaerobic conditions [18,77]. Consequently, metabolites
such as nonylphenol mono- and di-ethoxylate (NP1-2EO), nonylphenol mono- and di-ethoxy
carboxylate (NP1-2EC), and the final refractory product NP are formed [18,19,78–80]. They have
great hydrophobicity except for NP1-2EC and less biodegradability. Due to their lipophilicity, NP
and NP1-2EO can be eliminated via biotransformation and sorption [18,81,82]. Although a variety
of wastewater treatment processes have been studied for their ability to remove nonylphenolic
compounds from wastewater, such as ozonation [83], in particular for the treatment of textile
wastewaters [84], it seems that conventional processes still dominate in practice. Primary
coagulation/flocculation followed by a secondary anaerobic/anoxic/aerobic activated sludge has
been shown to be popularly applied in the textile industry [85], particularly in Vietnam [3,71]. The
removal of nonylphenolic compounds depends on the nature of the processes [72], and factors such as
the population served by the sewage system [86], wastewater compositions [81,87], hydraulic retention
time (HRT) [88], biomass concentration (expressed as MLSS), solids retention time (SRT), pH and
temperature [81]. Table 1 demonstrates the removal efficacies of NPEOs and NP by some commonly
used wastewater treatment processes.

2.1. Removal by the Coagulation Process

The main implication of coagulation is to remove total suspended solids and colloids in
wastewater [17]. In textile wastewater treatment, taking advantage of particle removal, coagulation
also functions for the elimination of dye agents that are microbial inhibitory, and contribute to the
color of wastewater [3]. Regarding nonylphenolic compounds, the coagulation process has shown
its capacity for removing NP, NP1EO and NP2EO [18], which are considered hydrophobic with high
partition coefficients (log Kow) of 4.48, 4.17, and 4.21, respectively [89]. High removals of over 90% of
NP [90], and over 90% of NP1-2EO [87] were achieved during this process. Coagulation and flocculation
efficiencies are dependent on wastewater compositions, coagulants, and process conditions such as
pH and mixing [91].

2.2. Removal by Anaerobic Processes

Under anaerobic conditions, a complete de-ethoxylation of NPEOs with the formation of NP
could be obtained [18]. The results of Zhou, et al. [92] demonstrated that up to 200% of the NP was
formed from the conversion of NPEOs in anaerobic units, suggesting the elimination of NP by this
process was negligible. In contrast, the anaerobic biological process was shown to contribute a great
deal to NP removal, at 82.5%, with a total removal efficiency of the whole biological system of 89% [93].
Similarly, a majority of NP being removed in the anaerobic bioreactor, a rate of 42%, with a total efficacy
of 67%, through a combined anaerobic-activated sludge process was reported [72]. Diverse potencies
have been documented probably because the biotransformation of NP in anaerobic conditions may
strictly rely on the availability of nitrate in wastewater as an electron acceptor [94]. Indeed, the study of
Wang et al. [95] revealed that NP was mainly removed via sorption on sludge, and no biodegradation
was observed under anaerobic-without-nitrate conditions, suggesting the dominant role of nitrate in
NP removal via anaerobic processes.



Water 2017, 9, 386 4 of 24

2.3. Removal by Anoxic Processes

Literature on the elimination of NPEOs and NP in anoxic conditions is scarce. However, Ferguson
and Brownawell [96] suggested that only anoxic conditions were able to complete the de-ethoxylation
of NPEOs. However, anoxic degradation of NPEOs might not last long since it requires a combination
of an electron acceptor and a specialized microbial consortium [94] or denitrifying conditions [97].
Lu et al. [97] suggested a more efficient removal of NPEOs by denitrifying activated sludge, rather
than by anaerobic activated sludge. Regarding NP, H. Zhou et al. [98] observed an approximately
82% reduction in NP within 8 h. Whereas, Wang et al. [95] reported a removal of 89% after 120 h. The
authors demonstrated a rise in removal efficacy at an increased nitrate concentration, where the most
suitable COD/nitrate ratio was of 15:1. It may imply that the degradation of NP is also facilitated
by denitrification.

2.4. Removal by Aerobic Activated Processes

Removal efficiency of NPEOs and NP in wastewater by aerobic activated sludge processes
(ASPs) has been demonstrated by numerous scholars (Table 1). Tan et al. [93] revealed that
conventional activated sludge systems could be particularly effective and had an NP removal
potential of 85% to 99% in the influents comprising municipal, industrial and hospital wastewater
in mixture. Zhou Z. et al. [92] affirmed the major role of ASPs, which contributed 93–94% over total
NP removals of three denim WWTPs. Though biotransformation dominates in anaerobic and anoxic
processes, it appears that in aerobic ASPs the removal of nonylphenolic compounds takes place
via biodegradation and wastage of excessive sludge [98,99]. Accordingly, a major portion of the
removal of long-chain NPEOs (with log Kow less than 2.5) occurs via biotransformation [100], whereas
removal of NP and short-chain NPEOs (with log Kow greater than 4) is more likely via adsorption
onto biomass [101,102]. Factors such as HRT, nitrification, organic loading, SRT, biomass concentration
(expressed as MLSS), temperature, and pH have been suggested to be significant for governing those
mechanisms [81,103–105].

Table 1. Removal efficiency of nonylphenol and nonylphenol ethoxylates.

Substance Anaerobic Process a/
Coagulation Process b

Activated Sludge
Process Conditions Source

NP 82.5% a 6.5% Anaerobic followed by aerobic
activated sludge [93]

NP 42% a 25%
Anaerobic activated sludge followed
by oxidation ditch
SRT~16–17 days

[72]

NP Negligible 93–94%

Anaerobic followed by aerobic
activated sludge *
HRT *~7.8–9.8 h
SRT *~10.5–11.9 days
MLSS *~3500–4000 mg/L

[92]

NP - ~99% Activated sludge
Long SRT~25 days [106]

NP - 97–99%

Activated sludge with nitrifying
Ammonia removal ~62% to >90%
HRT~10 h
SRT~3–20 days
MLSS~500–3000 mg/L

[107]

NP - 80% Activated sludge

NP1-2EO - >90%

Temperature~20–30 ◦C
MLSS~1676 mg/L
HTR~64 h
Relatively low loadings

[87]

NP
-

70% Activated sludge
Long SRT~27 days
HRT~16 h

[108]NP1-3EO 93%
NP4-12EO 93%



Water 2017, 9, 386 5 of 24

Table 1. Cont.

Substance Anaerobic Process a/
Coagulation Process b

Activated Sludge
Process Conditions Source

NP

-

37%
Activated sludge
High loading/non-nitrifying [109]

NP1EO −3% (produced)
NP2EO −5% (produced)
NP6EO 78%

NP

-

77%
Activated sludge
Low loading/nitrifying [109]

NP1EO 31%
NP2EO 91%
NP6EO 98%

NP and NPEOs - >80%
Activated sludge
Low loading/nitrifying
STR > 10 days

[110]

NP and NP1-2EO - >90% Activated sludge
Low loading/nitrifying-denitrifying [111]

NP >90% b - Coagulation [90]

NP 53% b

- Coagulation [87]NP1EO 91% b

NP2EO 94% b

Notes: * Operational parameters of aerobic activated sludge process; a Anaerobic process; b Coagulation process;
- no available data.

3. Materials and Methods

3.1. Selection of Wastewater Treatment Processes

Surveys of 120 textile manufactures in Vietnam in 2010 revealed two types of WWTPs [71]. For
the first type, a primary coagulation followed by a sand- or powder-activated carbon filtration was
connected to the central WWTP of an industrial zone. The second type included WWTPs, in which
effluent wastewater was discharged directly into the watercourse. These WWTPs employed a biological
process in addition to physico-chemical processes. An investigation of forty textile WWTPs in southern
Vietnam revealed that wastewater treatment processes for cotton or blended fabrics mainly involved
the physico-chemical process (coagulation) and the activated sludge process (ASP), whereas those
for polyester required both primary and tertiary physico-chemical processes in combination with a
secondary biological process. In some cases, ozone oxidation, filtration, or electrochemical processes
were used in place of tertiary treatment [112]. In general, ASP is the most widely used wastewater
treatment process in the Vietnamese textile industry [3].

Removal of micropollutants is governed by factors such as the physico-chemical properties of
substances, wastewater compositions and characteristics, and wastewater treatment processes linked
with treatment conditions [113]. With given properties of NPEOs and their metabolites, differences in
the nature of wastewater and treatment processes for cotton/ blended fabrics and synthetic materials
were of interest.

Our criteria for selecting WWTPs for the investigation were inherited from the outcome of the
surveys by the Vietnam Environment Administration—VEA [71] and the Center for Environmental
Technology and Management—CENTEMA [112], taking into account the influent concentrations
of NPEOs and NP as well as treatment processes, as previously discussed. Since there is no
regulated limit for the discharge of NP in Vietnam, we supposed that WWTPs that directly discharge
into waterbodies might pose a threat to the aquatic ecosystem. Therefore, one textile WWTP
connecting to the central WWTP of an industrial zone and another connecting to a river were selected.
Second, the textile factories should involve a dying—finishing process. This process comprises
three main steps—preparing, dyeing and/or printing, and finishing—in all of which surfactants
and auxiliaries are used for impurity removal, enhancement of color agent dispersion, abrasion
resistance and improvement of the tear strength of fabric [3]. Lastly, materials of each factory should
be typically different.



Water 2017, 9, 386 6 of 24

Consequently, among some factories that met the three aforementioned criteria, permission from
two factories to carry out the survey was granted. Hoa Sen factory was established in 2002 and is
specialized in the production of cotton fabric. Chyang Sheng factory has been in operation since 1996
and produces synthetic garment products. Both are Taiwan-owned factories. The WWTPs of both
factories employ a physico-chemical process followed by a biological process. The WWTP of Hoa Sen
factory, namely as F1, adopts a primary coagulation prior to a consecutive ASP and disinfection. For
the WWTP of Chyang Sheng factory, namely as F2, a primary coagulation is followed by a secondary
ASP and a tertiary coagulation before disinfection.

3.2. Field Survey and Sampling

The survey campaign took place from 5 September to 7 September 2016, at Hoa Sen and Chyang
Sheng. Since this is the first investigation with the primary purpose of demonstrating the presence
(with distribution) or absence of nonylphenolic compounds in textile wastewater in Vietnam, grab
sampling could be sufficient [114]. Sampling was performed as suggested by Pothitou and Voutsa [87].
On each day, grab wastewater samples were collected from the equalization tanks and at the outlets of
treatment facilities such as primary clarifiers (following coagulation process), secondary clarifiers (after
ASP), and a disinfection tank (for F1) or tertiary clarifier (after advanced treatment by coagulation, for
F2). The wastewater containing activated sludge was collected directly from the aeration tanks, and the
returning sludge sample was collected from the sludge outlets of the secondary clarifiers. Wastewater
samples were stored in 1 L glass bottles, which had been well rinsed with acetone solution, followed
by Milli-Q solution, and finally evaporated by a drying facility. Sludge samples were stored in 1 L
plastic bottles. All samples were kept in ice containers when they were conveyed to laboratories on the
day. For those parameters such as temperature, pH, and DO, we conducted the measurements on site.
Sampling positions are shown in Figure 1. Treatment processes and technical specifications such as
design capacity and operating capacity, facility volume, hydraulic retention time, sludge returning
schedule, and chemical use of the two wastewater treatment facilities were also investigated.

Water 2017, 9, 386 7 of 24 

 

Removal rate 
( )

o

eo

S
SS 100×−=  (4) 

where So and Se represent the influent and the effluent concentrations (g/m3), respectively. 
Nonylphenol ethoxylates are denoted as NPEOs or NPnEO, where n indicates the numbers of 

ethoxylate unit. 

 
Figure 1. Wastewater treatment processes and sampling points at (a) Hoa Sen factory—F1 and (b) 
Chyang Sheng factory—F2. 

3.3. Method of Analysis 

Macro-compositions such as color, total suspended solids (TSS), mixed liquor suspended solids 
(MLSS), alkalinity, organic matter in terms of chemical oxygen demand (COD) and biological oxygen 
demand (BOD5), ammonia (N–NH4+), nitrite (N–NO2−), and nitrate (N–NO3−) were analyzed at the 
laboratory of CENTEMA, Vietnam, following the standard methods for the examination of water and 
wastewater [115]. 

Solid phase extraction of NP and NPEOs was conducted at the Laboratory for Advanced Waste 
Treatment Technology of the National University of Hochiminh city, Vietnam. We followed the solid 
phase extraction procedures as described by Tuc Dinh, et al. [116]. First, 200 mL of each wastewater 
sample was filtered through 0.7 µm glass fiber filters (GF/F, Whatman) to remove suspended solids. 
Second, the cartridges were conditioned with 3 mL of high performance liquid chromatography 
grade methanol (MeOH) of Merck, and then equilibrated with 3 mL of Milli-Q water. SampliQ solid 
phase extraction cartridges C18 ODS (Agilent, Santa Clara, CA, USA) were used. Third, wastewater 
samples were loaded through the cartridges at a flow rate of 3–5 mL per minute. Depending on the 
characteristic of the wastewater samples, loading volumes were adjusted from 100 to 134 mL so that 
the cartridges would not get blocked. When the loading was almost finished, the cartridges were 
rinsed with 3 mL of MeOH:Milli-Q (5:95) solution, and then vacuum dried for 10 min. Next, elution 
was performed with 5 mL of MeOH solution each. After that, evaporation of the extracts was 

Wastewater 
Receiving 

box
Equalization 

tank
Coagulation 

tank
Flocculation 

tank

Primary 

clarifier

Aeration tank Secondary clarifier
Disinfection tank 

Central WWTP of 
Trang Bang IZ

1
2

34Manhole 

(a) Wastewater treatment process of F1:

(b) Wastewater treatment process of F2:

Wastewater 
Receiving 

box
Equalization 

tank
Coagulation 

tank
Flocculation 

tank

Primary 

clarifier

Aeration tank Secondary clarifierDisinfection 
tank 

Cau 
Ong Bo 

river

1
2

34
Tertiary 
clarifier

Flocculation 
tank

Coagulation 
tank

1 Wastewater sampling points2 43

Wastewater containing activated sludge sampling point

Returning sludge sampling point

Figure 1. Wastewater treatment processes and sampling points at (a) Hoa Sen factory—F1 and
(b) Chyang Sheng factory—F2.



Water 2017, 9, 386 7 of 24

The estimations of solids retention time (SRT), returning activated sludge ratio, organic loading,
and removal rate were detailed as follows.

Traditional mass-balance approach for the estimation of SRT (day) [92]:

SRT =
VAXA

(Q − QW)XE + QW XR
(1)

where VA denotes the volume of the aeration tank (m3). XA, XE, and XR indicate the concentration
of biomass in the aeration tank (g/m3), the concentration of biomass in the effluent (g/m3), and